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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
DFT-s-OFDM
71 15 5 133100 665.5 BPSK 1@0 see graph
71 15 5 133100 665.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
71 15 5 133100 665.5 QPSK 1@0 see graph
71 15 5 133100 665.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
71 15 5 136100 680.5 BPSK 1@0 see graph
71 15 5 136100 680.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
71 15 5 136100 680.5 QPSK 1@0 see graph
71 15 5 136100 680.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
71 15 5 139100 695.5 BPSK 1@0 see graph
71 15 5 139100 695.5 DFT-s-OFDM 1@0  seegraph  PASS
BPSK
DFT-s-OFDM
71 15 5 139100 695.5 QPSK 1@0 see graph
71 15 5 139100 695.5 DFT-s-OFDM 1@0  seegraph  PASS
QPSK
DFT-s-OFDM
71 15 10 133600 668.0 BPSK 1@0 see graph
71 15 10 133600 668.0 DFTE;SP'S?E DM 1@0 seegraph  PASS
DFT-s-OFDM
71 15 10 133600 668.0 QPSK 1@0 see graph
71 15 10 133600 668.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 10 136100 680.5 BPSK 1@0 see graph
71 15 10 136100 680.5 DFT;P'SE DM 1@0 see graph PASS
DFT-s-OFDM
71 15 10 136100 680.5 QPSK 1@0 see graph
71 15 10 136100 680.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 10 138600 693.0 BPSK 1@0 see graph
71 15 10 138600 693.0 DFT-s-OFDM 1@0 seegraph  PASS

BPSK




DFT-s-OFDM

71 15 10 138600 693.0 oPSK 1@0 see graph
71 15 10 138600 693.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
71 15 20 134600 673.0 DFT-s-OFDM 1@0 see graph
BPSK
71 15 20 134600 673.0 DFTE';,‘SE DM 1@0 seegraph  PASS
DFT-s-OFDM
71 15 20 134600 673.0 QPSK 1@0 see graph
71 15 20 134600 673.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 20 136100 680.5 BPSK 1@0 see graph
71 15 20 136100 680.5 EaleS 1@0 seegraph  PASS
DFT-s-OFDM
71 15 20 136100 680.5 QPSK 1@0 see graph
71 15 20 136100 680.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
71 15 20 137600 688.0 DFT-s-OFDM 1@0  seegraph
BPSK
71 15 20 137600 688.0 DFT;;SE OM 1@0 seegraph  PASS
DFT-s-OFDM
71 15 20 137600 688.0 QPSK 1@0 see graph
71 15 20 137600 688.0 DFT-s-OFDM 1@0 seegraph  PASS

QPSK
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 DFT-s-OFDM 1@0 see graph PASS
BPSK

71 15 5 133100 665.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

71 15 5 133100 665.5 DFT-s-OFDM 25@0  seegraph  PASS
BPSK

71 15 5 133100 665.5 DFT-s-OFDM 25@0 see graph PASS
QPSK

71 15 5 139100 695.5 DFT-s-OFDM 1@24 see graph PASS
BPSK

71 15 5 139100 695.5 DFT-s-OFDM 1@24  seegraph  PASS
QPSK

71 15 5 139100 695.5 DFT;;SE OM 25@0  seegraph  PASS

71 15 5 139100 695.5 DFT-sOPFDM 5580  seegraph  PASS
QPSK

71 15 10 133600 668.0 DRt s oroM 1@0  seegraph  PASS

71 15 10 133600 668.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK

71 15 10 133600 668.0 DFT;;SE OM 50@0  seegraph  PASS

71 15 10 133600 668.0 DFT;F;SE DM 50@0  seegraph  PASS

71 15 10 138600 693.0 PRISo™™  1@51  seegraph  PASS

71 15 10 138600 693.0 DFT-s-OFDM 1@51 see graph PASS
QPSK

71 15 10 138600 693.0 DFEoo M 50@0  seegraph  PASS

71 15 10 138600 693.0 DFT;F;gE DM 50@0  seegraph  PASS

71 15 20 134600 673.0 DFTE;SP'S?E DM 1@0 seegraph  PASS

71 15 20 134600 673.0 DFT-s-OFDM 1@0 see graph PASS
QPSK

71 15 20 134600 673.0 DFEoo M 100@0  seegraph  PASS

71 15 20 134600 673.0 DFT;F;gE PM " 100@0  seegraph  PASS

71 15 20 137600 688.0 PRSP 1@105  seegraph  PASS

71 15 20 137600 688.0 DFT(;;(S)KF DM 1@105 seegraph  PASS

71 15 20 137600 688.0 DFEoOM  100@0  seegraph  PASS

71 15 20 137600 688.0 DFT-SOPFDM  100@0  seegraph  PASS

QPSK
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saronas. FCC RF Test Report

Report No. : FG202001I

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Zhaohui Liang

Temperature :

22~

25°C

Relative Humidity :

48~

52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test and record in the report.

SA n5/NR 20MHz / QPSK / ANTO(NR)

Frequency| ERP Limit O_ve_r SPA S:G. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1650 -65.47 -13 -52.47 -77.03 -68.70 3.98 9.36 H
2475 -59.62 -13 -46.62 -78.26 -63.17 4.85 10.55 H
NR n5 3300 -58.68 -13 -45.68 -79.46 -63.61 5.50 12.58 H
Lowest 1650 -64.08 -13 -51.08 -76.28 -67.31 3.98 9.36 \Y
2475 -59.82 -13 -46.82 -78.78 -63.37 4.85 10.55 \%
3300 -58.23 -13 -45.23 -79.90 -63.16 5.50 12.58 \%
1654.5 -65.36 -13 -52.36 -76.92 -68.61 4.00 9.40 H
2481.75 -60.25 -13 -47.25 -78.89 -63.82 4.88 10.60 H
NR n5 3309 -59.09 -13 -46.09 -79.97 -64.02 5.52 12.60 H
Middle 1654.5 -64.61 -13 -51.61 -76.81 -67.86 4.00 9.40 \%
2481.75 -59.88 -13 -46.88 -78.84 -63.45 4.88 10.60 \%
3309 -58.21 -13 -45.21 -79.79 -63.14 5.52 12.60 V
1660 -65.51 -13 -52.51 -77.16 -68.68 4.10 9.42 H
2490 -60.11 -13 -47.11 -78.88 -63.69 4.90 10.63 H
NR n5 3320 -59.23 -13 -46.23 -80.11 -64.15 5.55 12.62 H
Highest 1660 -64.57 -13 -51.57 -76.89 -67.74 4.10 9.42 V
2490 -60.17 -13 -47.17 -79.20 -63.75 4.90 10.63 \%
3320 -58.61 -13 -45.61 -80.19 -63.53 5.55 12.62 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (ShenZhen) Page Number : B1 of B8

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516




saronas. FCC RF Test Report

Report No. : FG202001I

EN-DC_48A_n5A/LTE 20MHz + NR 20MHz / QPSK / ANT6(LTE) & ANTO(NR)

Frequency| ERP/EIRP| Limit O.ve.r SPA SG. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) | @Bm) | (dBm) | (dB) (dBi)
7231.50 | -58.07 40 1807 | -66.04 | -61.37 8.30 11.60 H
10847.25 | -55.10 -40 1510 | -6830 | -56.62 | 10.48 12.00 H
3;21548 14463.00 | -55.18 40 1518 | -69.59 | -56.88 | 11.80 13.50 H
. | 723150 | 5593 -40 1593 | -65.63 | -59.23 8.30 11.60 v
10847.25 | -53.29 -40 1329 | -6811 | -5481 | 10.48 12.00 v
14463.00 | -55.56 -40 1556 | -69.56 | -57.26 | 11.80 13.50 v
1650 | -65.06 13 5206 | -76.62 | -68.29 3.98 9.36 H
2475 | -50.67 13 4667 | -7831 | -63.22 4.85 10.55 H
NRn5 | 3300 | -58.66 13 4566 | -79.44 | -6359 5.50 12.58 H
Lowest | 1650 | -64.12 13 5112 | -7632 | -67.35 3.98 9.36 v
2475 | -59.18 13 4618 | -7814 | -62.73 4.85 10.55 v
3300 | -57.55 13 4455 | 7922 | -62.48 5.50 12.58 v
7231.50 | -57.70 40 1770 | -65.67 | -61.00 8.30 11.60 H
10847.25 | -54.67 -40 1467 | -6787 | -56.19 | 10.48 12.00 H
3;21548 14463.00 | -54.80 40 1480 | -69.21 | -5650 | 11.80 13.50 H
el | 723150 | -56.21 -40 1621 | -6591 | -59.51 8.30 11.60 v
10847.25 | -52.97 -40 1297 | -67.79 | -5449 | 10.48 12.00 v
14463.00 | -55.39 -40 1539 | -69.39 | -57.09 | 11.80 13.50 v
16545 | -65.06 13 5206 | -76.62 | -68.31 4.00 9.40 H
2481.75 | -59.39 13 4639 | -7803 | -62.96 4.88 10.60 H
NRN5 | 3309 | -58.66 13 4566 | -7954 | -63.59 5.52 12.60 H
Middle | 16545 | -64.12 13 5112 | -7632 | -67.37 4.00 9.40 v
2481.75 | -59.18 13 4618 | -7814 | -62.75 4.88 10.60 v
3309 | -57.43 13 4443 | 7901 | -62.36 5.52 12.60 v
7231.50 | -57.97 40 1797 | -65.94 | -61.27 8.30 11.60 H
10847.25 | -54.80 -40 1480 | -68.00 | -56.32 | 10.48 12.00 H
8;548 14463.00 | -54.89 -40 1489 | -6930 | -5659 | 11.80 13.50 H
Highest | 723150 | -56.27 -40 1627 | -6597 | -59.57 8.30 11.60 v
10847.25 | -53.22 -40 1322 | -6804 | -5474 | 10.48 12.00 v
14463.00 | -55.62 -40 1562 | -69.62 | -57.32 | 11.80 13.50 v
1660 | -65.06 13 5206 | -76.71 | -68.23 4.10 9.42 H
2490 | -58.66 13 4566 | 7743 | -62.24 4.90 10.63 H
NRN5 | 3320 | -58.38 13 4538 | -79.26 | -63.30 5.55 12.62 H
Highest | 1660 | -64.12 13 5112 | -76.44 | -67.29 4.10 9.42 v
2490 | -58.82 13 4582 | -77.85 | -62.40 4.90 10.63 v
3320 | -58.02 13 4502 | -79.60 | -62.94 5.55 12.62 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516
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: B2 of B8




saronas. FCC RF Test Report

Report No. : FG202001I

SA n25/NR 40MHz / QPSK / ANT6(NR)

Frequency| EIRP Limit O.ve.r SPA SG. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -56.60 -13 -43.60 -79.60 -63.36 5.82 12.58 H
5550 -55.08 -13 -42.08 -79.49 -60.80 7.28 13.00 H
NR n25 7400 -54.67 -13 -41.67 -81.48 -57.83 8.32 11.48 H
Lowest 3700 -54.96 -13 -41.96 -79.65 -61.72 5.82 12.58 \
5550 -56.72 -13 -43.72 -81.56 -62.44 7.28 13.00 V
7400 -52.25 -13 -39.25 -79.03 -55.41 8.32 11.48 V
3726 -55.94 -13 -42.94 -78.38 -62.69 5.85 12.60 H
5589 -52.73 -13 -39.73 -77.06 -58.53 7.30 13.10 H
NR n25 7452 -53.12 -13 -40.12 -79.67 -56.27 8.35 11.50 H
Middle 3726 -52.76 -13 -39.76 -78.05 -59.51 5.85 12.60 \
5589 -53.11 -13 -40.11 -78.14 -58.91 7.30 13.10 V
7452 -53.59 -13 -40.59 -80.12 -56.74 8.35 11.50 V
3750 -57.79 -13 -44.79 -80.13 -64.53 5.88 12.62 H
5625 -57.26 -13 -44.26 -81.46 -63.07 7.32 13.13 H
NR n25 7500 -55.09 -13 -42.09 -81.49 -58.25 8.38 11.54 H
Highest 3750 -55.12 -13 -42.12 -80.62 -61.86 5.88 12.62 \
5625 -56.64 -13 -43.64 -81.34 -62.45 7.32 13.13 V
7500 -52.68 -13 -39.68 -79.07 -55.84 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (ShenZhen) Page Number : B3 of B8

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516




saronas. FCC RF Test Report

Report No. : FG202001I

EN-DC_66A_n25A/LTE 20MHz + NR 40MHz / QPSK / ANT6(LTE) & ANT5(NR)

Frequency| EIRP Limit O.ve.r SPA SG. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) | @Bm) | (dBm) | (dB) (dBi)

3472 | -50.03 13 4603 | -80.98 | -65.88 5.65 12.50 H
5208 | -57.19 13 4419 | -8141 | -62.86 7.13 12.80 H
Bif% 6944 | -55.66 13 4266 | -81.37 | -59.06 8.40 11.80 H
o e | 3472 | 5860 13 4560 | -80.35 | -65.45 5.65 12,50 v
5208 | -56.74 13 4374 | -8113 | -62.41 7.13 12.80 v
6944 | -54.81 13 4181 | -81.25 | -5821 8.40 11.80 v
3700 | -57.02 13 4402 | -80.02 | -63.78 5.82 12.58 H
5550 | -57.07 13 4407 | -8148 | -62.79 7.28 13.00 H
NRNn25 | 7400 | -54.01 13 4101 | -8082 | -57.17 8.32 11.48 H
Lowest | 3700 | -54.81 13 4181 | -795 | -6157 5.82 12,58 v
5550 | -56.88 13 4388 | -81.72 | -62.60 7.28 13.00 v
7400 | -54.79 13 4179 | -8157 | -57.95 8.32 11.48 v
3472 | -58.95 13 4595 | -80.90 | -65.80 5.65 12.50 H
5208 | -56.79 13 4379 | -81.01 | -62.46 7.13 12.80 H
Bif% 6944 | -55.68 13 4268 | -81.39 | -59.08 8.40 11.80 H
el | 3472 | -58.33 13 4533 | -80.08 | -65.18 5.65 12,50 v
5208 | -56.57 13 4357 | -80.96 | -62.24 7.13 12.80 v
6944 | -54.32 13 4132 | -80.76 | -57.72 8.40 11.80 v
3726 | -56.76 13 4376 | -79.20 | -6351 5.85 12.60 H
5580 | -56.87 13 4387 | -81.20 | -62.67 7.30 13.10 H
NRn25 | 7452 | -55.10 13 4210 | -81.65 | -58.25 8.35 11.50 H
Middle | 3726 | -5453 13 4153 | -7982 | -61.28 5.85 12.60 v
5580 | -56.11 13 4311 | -8114 | -61.91 7.30 13.10 v
7452 | -55.02 13 4202 | -81.55 | -58.17 8.35 11.50 v
3472 | -5951 13 4651 | -81.46 | -66.36 5.65 12,50 H
5208 | -57.23 13 4423 | 8145 | -62.90 7.13 12.80 H
Bif% 6944 | -55.72 13 4272 | -8143 | -59.12 8.40 11.80 H
Highest 3472 | 58.83 13 4583 | -80.58 | -65.68 5.65 12.50 v
5208 | -56.96 13 4396 | -81.35 | -62.63 713 12.80 v
6944 | -5513 13 4213 | -81.57 | -5853 8.40 11.80 v
3750 | -57.42 13 4442 | 7976 | -64.16 5.88 12.62 H
5625 | -57.02 13 4402 | -81.22 | -62.83 7.32 13.13 H
NRN25 | 7500 | -54.29 13 4129 | -80.69 | -57.45 8.38 11.54 H
Highest | 3750 | -54.46 13 4146 | -79.96 | -61.20 5.88 12.62 v
5625 | -56.56 13 4356 | -81.26 | -62.37 7.32 13.13 v
7500 | -55.22 13 4222 | -81.61 | -58.38 8.38 11.54 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516
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saronas. FCC RF Test Report

Report No. : FG202001I

SAN66 / NR 40MHz / QPSK / ANT7(NR)

Frequency| EIRP Limit O.ve.r SPA SG. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.83 -13 -42.83 -76.41 -62.71 5.60 12.48 H
5130 -46.22 -13 -33.22 -69.91 -51.90 7.10 12.78 H
NR n66 6840 -55.33 -13 -42.33 -80.94 -58.72 8.38 11.77 H
Lowest 3420 -56.27 -13 -43.27 -78.05 -63.15 5.60 12.48 \
5130 -54.89 -13 -41.89 -79.32 -60.57 7.10 12.78 V
6840 -53.36 -13 -40.36 -80.8 -56.75 8.38 11.77 V
3452 -59.06 -13 -46.06 -80.21 -65.91 5.65 12.50 H
5178 -47.06 -13 -34.06 -71.10 -52.73 7.13 12.80 H
NR n66 6904 -55.77 -13 -42.77 -81.44 -59.17 8.40 11.80 H
Middle 3452 -58.44 -13 -45.44 -80.53 -65.29 5.65 12.50 V
5178 -52.33 -13 -39.33 -76.76 -58.00 7.13 12.80 V
6904 -54.32 -13 -41.32 -81.27 -57.72 8.40 11.80 V
3480 -56.71 -13 -43.71 -78.44 -63.55 5.68 12.52 H
5220 -44.02 -13 -31.02 -68.23 -49.69 7.15 12.82 H
NR n66 6960 -55.42 -13 -42.42 -81.17 -58.85 8.42 11.85 H
Highest 3480 -57.11 -13 -44.11 -79.51 -63.95 5.68 12.52 V
5220 -55.29 -13 -42.29 -79.67 -60.96 7.15 12.82 V
6960 -54.51 -13 -41.51 -80.81 -57.94 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (ShenZhen) Page Number : B5 of B8

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516




saronas. FCC RF Test Report

Report No. : FG202001I

EN-DC_48A_n66A /LTE 20MHz + NR 40MHz / QPSK / ANT7(LTE) & ANT5(NR)

. Over SPA S.G. TX Cable [TX Antenna| .
Frequency| EIRP Limit . . . Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) | @Bm) | (dBm) | (dB) (dBi)
723150 | -58.03 40 1803 | -66.00 | -61.33 8.30 11.60 H
10847.25 | -54.94 -40 1494 | -6814 | -56.46 | 10.48 12.00 H
3;21548 14463.00 | -55.15 40 1515 | -69.56 | -56.85 | 11.80 13.50 H
. | 723150 | -56.49 -40 1649 | -66.19 | -59.79 8.30 11.60 v
10847.25 | -52.98 -40 1298 | -678 | -5450 | 10.48 12.00 v
14463.00 | -55.86 -40 1586 | -69.86 | -5756 | 11.80 13.50 v
3420 | -55.97 13 4297 | -7655 | -62.85 5.60 12.48 H
5130 | -57.63 13 4463 | -8132 | -6331 7.10 12.78 H
NRN66 | 6840 | -50.12 13 4612 | -65.63 | -62.51 8.38 11.77 H
Lowest | 3420 | -5455 13 4155 | -7633 | -61.43 5.60 12.48 v
5130 | -5531 13 4231 | -7974 | -60.99 7.10 12.78 v
6840 | -57.27 13 4427 | -6561 | -60.66 8.38 11.77 v
723250 | -58.09 40 1809 | -66.06 | -61.39 8.30 11.60 H
10847.25 | -55.09 -40 1509 | -6829 | -56.61 | 10.48 12.00 H
3;21548 14463.00 | -55.56 40 1556 | -69.97 | -57.26 | 11.80 13.50 H
il | 723250 | -56.46 -40 1646 | -66.16 | -59.76 8.30 11.60 v
10847.25 | -53.37 -40 1337 | -6819 | -5489 | 10.48 12.00 v
14463.00 | -55.66 -40 1566 | -69.66 | -57.36 | 11.80 13.50 v
3452 | -54.32 13 4132 | -7547 | -6117 5.65 12.50 H
5178 | -56.80 13 4380 | -80.84 | -62.47 713 12.80 H
NRN66 | 6904 | -59.67 13 4667 | -66.27 | -63.07 8.40 11.80 H
Middle | 3452 | -5557 13 4257 | 7766 | -62.42 5.65 12.50 v
5178 | -56.11 13 4311 | 8054 | -61.78 7.13 12.80 v
6904 | -5853 13 4553 | 6641 | -61.93 8.40 11.80 v
7231.50 | -57.87 40 17.87 | -65.84 | -61.17 8.30 11.60 H
10847.25 | -54.63 -40 1463 | 67.83 | -56.15 | 10.48 12.00 H
8;548 14463.00 | -55.30 -40 1530 | -69.71 | -57.00 | 11.80 13.50 H
Highest | 723150 | 5629 -40 1629 | -65.99 | -59.59 8.30 11.60 v
10847.25 | -53.03 40 13.03 | -67.85 | -5455 | 10.48 12.00 v
14463.00 | -55.62 -40 1562 | -69.62 | -57.32 | 11.80 13.50 v
3480 | -56.16 13 4316 | -77.89 | -63.00 5.68 12.52 H
5220 | -57.32 13 4432 | -8153 | -62.99 7.15 12.82 H
NRN66 | 6960 | -59.19 13 4619 | -65.90 | -62.62 8.42 11.85 H
Highest | 3480 | -55.24 13 4224 | 7764 | -62.08 5.68 12.52 v
5220 | -56.50 13 4350 | -80.88 | -62.17 7.15 12.82 v
6960 | -58.89 13 4589 | -66.15 | -62.32 8.42 11.85 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516
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saronas. FCC RF Test Report Report No. : FG202001I

SAn71/NR 20MHz / QPSK / ANTO(NR)

Frequency| ERP Limit O.ve.r SPA SG. TX Cable TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1327 -65.06 -13 -52.06 -75.56 -68.29 3.98 9.36 H
1990.5 -61.75 -13 -48.75 -78.40 -65.30 4.85 10.55 H
NR n71 2654 -59.87 -13 -46.87 -79.09 -64.80 5.50 12.58 H
Lowest 1327 -63.54 -13 -50.54 -74.97 -66.77 3.98 9.36 V
1990.5 -61.68 -13 -48.68 -78.28 -65.23 4.85 10.55 V
2654 -59.46 -13 -46.46 -79.06 -64.39 5.50 12.58 V
1342 -65.85 -13 -52.85 -76.34 -69.10 4.00 9.40 H
2013 -61.94 -13 -48.94 -78.96 -65.51 4.88 10.60 H
NR n71 2684 -59.84 -13 -46.84 -79.02 -64.77 5.562 12.60 H
Middle 1342 -64.24 -13 -51.24 -75.68 -67.49 4.00 9.40 V
2013 -61.55 -13 -48.55 -78.46 -65.12 4.88 10.60 V
2684 -59.09 -13 -46.09 -78.73 -64.02 5.52 12.60 V
1357 -64.35 -13 -51.35 -74.94 -67.52 4.10 9.42 H
2035.5 -61.06 -13 -48.06 -78.17 -64.64 4.90 10.63 H
NR n71 2714 -59.16 -13 -46.16 -78.29 -64.08 5.55 12.62 H
Highest 1357 -62.31 -13 -49.31 -73.88 -65.48 4.10 9.42 \Y
2035.5 -60.89 -13 -47.89 -77.87 -64.47 4.90 10.63 V
2714 -58.66 -13 -45.66 -78.34 -63.58 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (ShenZhen) Page Number : B7 of B8

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516




saronas. FCC RF Test Report

Report No. : FG202001I

EN-DC_7A_n71A/LTE 20MHz + NR 20MHz / QPSK / ANT4(LTE) & ANTO(NR)

Frequency| ERP/EIRP| Limit O.ve.r SPA SG. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5052.18 -57.68 -25 -32.68 -80.78 -63.24 7.14 12.70 H
7578.27 -55.53 -25 -30.53 -81.61 -58.83 8.30 11.60 H
LTE Band7| 10104.36 -53.04 -25 -28.04 -83.24 -54.56 10.48 12.00 H
Lowest 5052.18 -56.58 -25 -31.58 -81.01 -62.14 7.14 12.70 V
7578.27 -55.23 -25 -30.23 -81.31 -58.53 8.30 11.60 V
10104.36 -51.61 -25 -26.61 -82.79 -53.13 10.48 12.00 V
1327 -66.10 -13 -53.10 -76.60 -69.33 3.98 9.36 H
1990.5 -62.00 -13 -49.00 -78.65 -65.55 4.85 10.55 H
NR n71 2654 -60.16 -13 -47.16 -79.38 -65.09 5.50 12.58 H
Lowest 1327 -65.22 -13 -52.22 -76.65 -68.45 3.98 9.36 \
1990.5 -62.40 -13 -49.40 -79.00 -65.95 4.85 10.55 V
2654 -59.92 -13 -46.92 -79.52 -64.85 5.50 12.58 V
5052.18 -57.82 -25 -32.82 -80.92 -63.38 7.14 12.70 H
7578.27 -55.19 -25 -30.19 -81.27 -58.49 8.30 11.60 H
LTE Band7| 10104.36 -52.74 -25 -27.74 -82.94 -54.26 10.48 12.00 H
Middle 5052.18 -56.56 -25 -31.56 -80.99 -62.12 7.14 12.70 \
7578.27 -55.33 -25 -30.33 -81.41 -58.63 8.30 11.60 V
10104.36 -51.82 -25 -26.82 -83 -53.34 10.48 12.00 V
1342 -66.44 -13 -53.44 -76.93 -69.69 4.00 9.40 H
2013 -61.68 -13 -48.68 -78.70 -65.25 4.88 10.60 H
NR n71 2684 -60.31 -13 -47.31 -79.49 -65.24 5.52 12.60 H
Middle 1342 -65.28 -13 -52.28 -76.72 -68.53 4.00 9.40 V
2013 -62.03 -13 -49.03 -78.94 -65.60 4.88 10.60 V
2684 -59.54 -13 -46.54 -79.18 -64.47 5.52 12.60 V
5052.18 -57.78 -25 -32.78 -80.88 -63.34 7.14 12.70 H
7578.27 -55.60 -25 -30.60 -81.68 -58.90 8.30 11.60 H
LTE Band7| 10104.36 -52.71 -25 -27.71 -82.91 -54.23 10.48 12.00 H
Highest 5052.18 -56.62 -25 -31.62 -81.05 -62.18 7.14 12.70 V
7578.27 -55.54 -25 -30.54 -81.62 -58.84 8.30 11.60 V
10104.36 -51.35 -25 -26.35 -82.53 -52.87 10.48 12.00 V
1357 -66.29 -13 -53.29 -76.88 -69.46 4.10 9.42 H
2035.5 -61.94 -13 -48.94 -79.05 -65.52 4.90 10.63 H
NR n71 2714 -60.14 -13 -47.14 -79.27 -65.06 5.55 12.62 H
Highest 1357 -65.43 -13 -52.43 -77.00 -68.60 4.10 9.42 V
2035.5 -61.73 -13 -48.73 -78.71 -65.31 4.90 10.63 V
2714 -59.36 -13 -46.36 -79.04 -64.28 5.55 12.62 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-AA516
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